

## **Cover Page**

- **Order ID :** P5329
- Project ID : SPDES 2024
  - Client : Willets Point Asphalt Corporation

## Lab Sample Number

P5329-01 P5329-02

## **Client Sample Number**

001A(JUL-DEC) 002A(JUL-DEC)

I certify that the data package is in compliance with the terms and conditions of the contract, both technically and for completeness, for other than the conditions detailed above. Release of the data contained in this hard copy data package has been authorized by the laboratory manager or his designee, as verified by the following signature.

Signature :

Date: 12/19/2024

NYDOH CERTIFICATION NO - 11376

NJDEP CERTIFICATION NO - 20012